
CS380 (G553) 
 

This parts catalog includes MB No. 1 to 2 



 

 

 
  1.EXTERIOR (G553)...............................................   2 
  2.PAPER TRANSFER (G553) ................................   4 
  3.DRIVE AND ELECTRICAL (G553) ......................   6 
PARTS INDEX ..........................................................   9 

CS380 (G553) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 
 

June ,30 ' 2003 



2 

 
 

1.EXTERIOR (G553) 



3 

 1 G553 1611  Left Cover 1 
 2 G553 1711  Upper Cover 1 
 3 G020 2630  Magnetic Catch 1 
 4 G553 2111  Cover 1 
 5 G554 1517  Lock Lever Spring 2 
 6 G554 1516  Lock Lever Button 2 
 7 G553 2113  Shaft Holder 4 
 8 G553 2112  Transport Spring 4 
 9 A048 2838  Nylon Rivet 1 
 10 G518 2371  Cover Band 1 
 11 AF02 2075  Driven Roller 2 
 12 G553 1141  Magnet Catch Bracket 1 
 13 G554 1331  Lock Lever 1 
 14 G554 1323  Pressure Spring 1 
 15 G553 1811  Paper Sensor Cover 1 
 16 G553 3111  Tray 4 
 17 G553 1511  Right Cover 1 
 18 G696 2410  Decal - Bin Display 1 
 19 G553 1015  Paper Guide Mylar 8 
 20 G553 1016  Film:Guide:Auxiliary MB2 ADDED 2 
 21 G553 1019  Paper Guide Mylar MB2 ADDED 2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 101 0450 3008H Tapping Screw M3x8  
 102 0450 3008B Tapping Screw - M3x8  

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

1.EXTERIOR (G553) 

Ricoh Technical
Item 20, 21
MB 2:



4 

 
 

2.PAPER TRANSFER (G553) 



5 

 1 G553 2211  Transport Roller 1 
 2 G553 2162  Fork Gate Spring 3 
 3 AA12 0095  Discharge Brush 4 
 4 A458 2251  Cushion - Bin Solenoid Lever 3 
 5 G553 2161  Fork Gate 3 
 6 G553 2251  Exit Roller 4 
 7 AB03 0699  Timing Pulley - T57 T28 S2M 1 
 8 G553 2513  Timing Belt 1 
 9 AB03 0317  Gate Tightener 1 
 10 G553 2611  Timing Belt 1 
 11 G553 2573  Tightener Spring 1 
 12 G553 2570  Tightener Bracket 1 
 13 A079 4914  Idle Roller - Gate Belt 4 
 14 GB03 0032  Timing Pulley - T28-S2M 4 
 15 G553 1013  Right Frame Cover 4 
 16 G553 1151  Anti-static Brush Bracket 2 
 17 G553 1012  Left Frame Cover 4 
 18 G553 1131  Transport Actuator 2 
 19 G553 1132  Actuator Spring 2 
 20 5447 2681  Snap Ring 9 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 101 0451 3006B Tapping Screw - M3x6  
 102 0450 3008B Tapping Screw - M3x8  
 103 0805 3480  Bushing - 6mm  
 104 0805 0089  Retaining Ring - M4  

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

2.PAPER TRANSFER (G553) 



6 

 
 

3.DRIVE AND ELECTRICAL (G553) 



7 

 1 G553 2352  Exit Guide Plate 1 
 2 G553 5220  4bin Sensor Harness 1 
 3 AW02 0086  Photointerruptor 11 
 4 G553 1481  Belt Stopper Bracket 1 
 5 G554 4111  Fork Gate Lever 1 
 6 G553 2511  Motor Bracket 1 
 7 AX04 0200  Stepper Motor - 8.3V 0.31A 1 
 8 G553 2512  Solenoid Spring 2 
 9 AX10 0045  DC Solenoid - 24V 3.8W 2 
 10 G553 5110  Main Control Board 1 
  G553 5105 X/O MB1 
 11 G553 5210  Interface Harness 1 
 12 G553 1460  Lock Bracket 1 
 13 G554 1321  Left Lock Lever 1 
 14 G554 1323  Pressure Spring 1 
 15 G553 5250  Bin Harness 2 
 16 G553 5240  2nd Bin Harness 1 
 17 G553 5260  Transport Harness 1 
 18 G553 1211  Sensor Bracket 4 
 19 G553 1121  Paper Sensor Feeler 4 
 20 G554 1313  Stepped Screw 2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 101 0450 3008B Tapping Screw - M3x8  
 102 1105 0344  Clamp  
 103 0452 3008B Tapping Screw - M3x8  
 104 0313 0030B Philips Pan Head Screw - M3x3  
 105 0451 3006B Tapping Screw - M3x6  
 106 0623 0220G Spring Pin 3x22  
 107 1107 0386  Fuse - 1A - 125V  
 108 1105 0326  Locking Support  
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

3.DRIVE AND ELECTRICAL (G553) 

Ricoh Technical
Item 10
MB 1:



 

 

Parts Index 



10 

G553 1012  Left Frame Cover   5 -  17 
G553 1013  Right Frame Cover   5 -  15 
G553 1015  Paper Guide Mylar   3 -  19 
G553 1016  Film:Guide:Auxiliary MB2 ADDED   3 -  20 
G553 1019  Paper Guide Mylar MB2 ADDED   3 -  21 
G553 1121  Paper Sensor Feeler   7 -  19 
G553 1131  Transport Actuator   5 -  18 
G553 1132  Actuator Spring   5 -  19 
G553 1141  Magnet Catch Bracket   3 -  12 
G553 1151  Anti-static Brush Bracket   5 -  16 
G553 1211  Sensor Bracket   7 -  18 
G553 1460  Lock Bracket   7 -  12 
G553 1481  Belt Stopper Bracket   7 -   4 
G553 1511  Right Cover   3 -  17 
G553 1611  Left Cover   3 -   1 
G553 1711  Upper Cover   3 -   2 
G553 1811  Paper Sensor Cover   3 -  15 
G553 2111  Cover   3 -   4 
G553 2112  Transport Spring   3 -   8 
G553 2113  Shaft Holder   3 -   7 
G553 2161  Fork Gate   5 -   5 
G553 2162  Fork Gate Spring   5 -   2 
G553 2211  Transport Roller   5 -   1 
G553 2251  Exit Roller   5 -   6 
G553 2352  Exit Guide Plate   7 -   1 
G553 2511  Motor Bracket   7 -   6 
G553 2512  Solenoid Spring   7 -   8 
G553 2513  Timing Belt   5 -   8 
G553 2570  Tightener Bracket   5 -  12 
G553 2573  Tightener Spring   5 -  11 
G553 2611  Timing Belt   5 -  10 
G553 3111  Tray   3 -  16 
G553 5105 X/O MB1   3 -  10 
G553 5110  Main Control Board   7 -  10 
G553 5210  Interface Harness   7 -  11 

G553 5220  4bin Sensor Harness   7 -   2 
G553 5240  2nd Bin Harness   7 -  16 
G553 5250  Bin Harness   7 -  15 
G553 5260  Transport Harness   7 -  17 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Parts Index 
Description Page and 

Index No. 
Part No. Description Page and 

Index No. 
Part No. 



11 

A048 2838  Nylon Rivet   3 -   9 
A079 4914  Idle Roller - Gate Belt   5 -  13 
A458 2251  Cushion - Bin Solenoid Lever   5 -   4 
G020 2630  Magnetic Catch   3 -   3 
G518 2371  Cover Band   3 -  10 
G554 1313  Stepped Screw   7 -  20 
G554 1321  Left Lock Lever   7 -  13 
G554 1323  Pressure Spring   7 -  14 
G554 1323  Pressure Spring   3 -  14 
G554 1331  Lock Lever   3 -  13 
G554 1516  Lock Lever Button   3 -   6 
G554 1517  Lock Lever Spring   3 -   5 
G554 4111  Fork Gate Lever   7 -   5 
G696 2410  Decal - Bin Display   3 -  18 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AA12 0095  Discharge Brush   5 -   3 
AB03 0317  Gate Tightener   5 -   9 
AB03 0699  Timing Pulley - T57 T28 S2M   5 -   7 
AF02 2075  Driven Roller   3 -  11 
AW02 0086  Photointerruptor   7 -   3 
AX04 0200  Stepper Motor - 8.3V 0.31A   7 -   7 
AX10 0045  DC Solenoid - 24V 3.8W   7 -   9 
GB03 0032  Timing Pulley - T28-S2M   5 -  14 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Description Page and 
Index No. 

Part No. Description Page and 
Index No. 

Part No. 



12 

0313 0030B Philips Pan Head Screw - M3x3   7 - 104 
0450 3008B Tapping Screw - M3x8   7 - 101 
0450 3008B Tapping Screw - M3x8   3 - 102 
0450 3008B Tapping Screw - M3x8   5 - 102 
0450 3008H Tapping Screw M3x8   3 - 101 
0451 3006B Tapping Screw - M3x6   5 - 101 
0451 3006B Tapping Screw - M3x6   7 - 105 
0452 3008B Tapping Screw - M3x8   7 - 103 
0623 0220G Spring Pin 3x22   7 - 106 
0805 0089  Retaining Ring - M4   5 - 104 
0805 3480  Bushing - 6mm   5 - 103 
1105 0326  Locking Support   7 - 108 
1105 0344  Clamp   7 - 102 
1107 0386  Fuse - 1A - 125V   7 - 107 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5447 2681  Snap Ring   5 -  20 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Description Page and 
Index No. 

Part No. Description Page and 
Index No. 

Part No. 


	1.EXTERIOR (G553) 
	2.PAPER TRANSFER (G553) 
	3.DRIVE AND ELECTRICAL (G553) 
	Parts Index 

